

Philadelphia negative chronic myeloproliferative neoplasms diagnosis criteria. Treatment recommendations

Emilia Niculescu-Mizil

Department of Hematology and Bone Marrow Transplantation
Fundeni Clinical Institute, Bucharest

Chronic myeloproliferative neoplasms (MPN) are clonal disorders of pluripotent stem cell. These diseases were first described by W. Dameshek¹ in 1951, which included in their group also chronic myeloid leukemia (CML). Currently MPN are represented by polycythemia vera (PV), essential thrombocythemia (ET), primary myelofibrosis (PMF) and unclassifiable MPN.

There are some common features of MPN: clonal origin, *JAK2V617F* mutation^{2, 3} (which is present in 90% of cases of PV and nearly 60% of ET and PMF), the rising incidence and complications represented by thrombosis, hemorrhage, trend for myelofibrosis and acute transformation. The last classification of MPN was developed by the World Health Organization^{4, 5} (WHO) in 2008 (Table 1).

Table 1. 2008 WHO Classification of MPN

1. AML and related precursor neoplasms
2. MDS
3. Myeloproliferative neoplasm (MPN)
 - BCR-ABL positive CML
 - PV
 - ET
 - PMF
 - CNL
 - CEL
 - mastocytosis
 - Unclassified MPN
4. MDS / MPN neoplasm
 - CMML
 - JMML
 - Atypical CML *BCR-ABL* negative
 - Unclassified MDS / MPN neoplasms
 - RARS associated with thrombocytosis
5. Myeloid and lymphoid neoplasm with eosinophilia and abnormalities of *PDGFRA*, *PDGFRB* or *FGFR1*
 - Myeloid and lymphoid malignancies with *PDGFRA* rearrangement
 - Myeloid malignancies *PDGFRB* rearrangement
 - Myeloid and lymphoid neoplasms with *FGFR1* abnormalities

For both current practice and research and development

of scientific works, is necessary to use diagnosis criteria developed by WHO in 2008^{4,5} (Table 2).

Table 2. 2008 WHO diagnosis criteria of MPN

Polycythemia Vera (diagnosis requires both major criteria and one minor criterion or the first major criterion plus two minor criteria)

MAJOR CRITERIA:

1. Hb > 18.5 g/dl in men and > 16.5 g/dl in women or increased red cell mass > 25% compared to the normal;
2. Existing *JAK2V617F* mutation or similar mutation (exon mutation)

MINOR CRITERIA:

1. Bone marrow biopsy showing trilineage marrow proliferation (panmyelosis);
2. Under normal serum erythropoietin level;
3. Growth of endogenous erythroid colony formation in vitro

Essential thrombocythemia (diagnosis requires all four criteria)

1. Persistent thrombocytosis > 450 x 10⁹/l;
2. Bone marrow biopsy reveals proliferation of large, mature megakaryocytes and the absence or slight granulocyte or erythroid proliferation;
3. Absence of WHO criteria for CML, PV, PMF, MDS or other myeloid malignancies
4. The presence of mutation *JAK2V617F* or other clonal markers or in the absence of these markers, no cases of reactive thrombocytosis

Primary myelofibrosis (diagnosis requires all three major and two minor criteria)

MAJOR CRITERIA:

1. Atypical megakaryocytic proliferation accompanied by reticulin fibrosis and / or collagen or reticulin fibrosis without changes megk must be accompanied by increased cellularit  i marrow, granulocyte proliferation and often decreased erythropoiesis (eg prefibrotic stage of PMF);
2. Absence of WHO criteria for CML, PV, MDS or other myeloid malignancies;
3. The presence of *JAK 2V617F* or other clonal marker (eg. *MPLW515K/L*) or absence of reactive bone

marrow fibrosis

MINOR CRITERIA:

1. Leukoerythroblastosis;
2. Increased serum LDH level;
3. Anemia;
4. palpable splenomegaly

MANAGEMENT OF PV AND ET

Goals of therapy in patients with PV and ET are avoiding and recurrence of thrombotic and hemorrhagic complications and their treatment, minimizing the risk of progression to myelofibrosis and leukemic transformation, symptom control and treatment of special situations such as pregnancy and surgery. For choosing optimal therapies is necessary to evaluate the risk factors (the main is the thrombotic risk), which are common to PV and ET^{6,7,8,9,10,11} (figure 1).

Figure 1. Low risk of thrombosis and hemorrhages (ET and PV)

- Age <60 years
- Absence of previous thrombosis
- Lack of cardiovascular risk factors and family history of clinically significant thrombophilia

For low risk patients with a platelet count <1500 x 10⁹/l and complete lack of symptoms is recommended close monitoring (watch and wait strategy). If they are present microcirculatory disturbances is recommended 50 - 100mg/day Aspirin (ASP).¹² If hemoglobin and hematocrit are increased is performed phlebotomy for maintaining Ht <45% in men and <43% in women.¹⁵

Low risk patients should receive cytoreductive when passing in a high risk group.⁶

Criteria for intermediate risk of thrombosis and bleeding in TE and PV are illustrated in the figure 2

Figure 2. Intermediate risk of thrombosis and hemorrhages (ET and PV)

- Age 40 to 60 years.
- Absence of thrombosis in history
- Cardiovascular risk factors: hypertension, diabetes, smoking, hypercholesterolemia
- Tr 1000 - 1500 x 10⁹/l

Thrombotic risk: association with vascular risk factors or thrombophilia

Bleeding risk: association of minor bleeding and long evolution.

The recommended treatment of patients with intermediate risk should be individualized. Low dose ASP¹² is indicated for the most patients. For those with cardiovascular risk factors and thrombophilia, cytoreductive therapy is added. Patients with extreme

thrombocytosis (> 1500 x 10⁹ /l) may develop acquired von Willebrand disease,^{13,14} which can cause bleeding. In this situation is required cytoreductive therapy. Also, if Hb and Ht are elevated, phlebotomy is associated.¹⁵

High risk factors are illustrated in figure 3.

Figure 3. Increased risk of thrombosis and hemorrhages (ET and PV)

- Age > 60 years
- History of thrombosis
- Risk of severe bleeding: Platelets > 1500 x 10⁹/l and a history of major bleeding or minor bleeding when platelets > 1000 x 10⁹/l, especially in patients evolving > 15 years

For high risk patients is mandatory cytoreductive therapy. Are used cytostatic and non cytostatic drugs. It should be noted that in parallel with cytoreductive therapy the cardiovascular risk factors should be treated appropriately. The most effective and used chemotherapy agent is Hydroxyurea (HU), an antimetabolite (ribonucleotide reductase inhibitor). Induction dose is 15-20 mg / kg / day. When remission is achieved (normalization of blood counts, remission of splenomegaly) is continued with the lowest effective dose to maintain normal values of blood counts.^{15, 16,17}

Some studies have raised the leukemogenic effect of HU,^{18,19} especially because is a long term treatment, so it is particularly appropriate for elderly patients. The side effects of HU are gastrointestinal damages and mucocutaneous toxicity (hyperpigmentation of the skin, painful leg ulcer, ulcerative stomatitis), effects that may require replacement with other drugs, namely Busulphan, Pipobroman, Purinethl and Lanvis.

Non cytostatic therapy for PV and TE is represented by Interferon (IFN) and Anagrelide (ANA). Interferon alpha-2 may induce up to 80% hematologic response,^{15,20,21} trials proving also molecular response (reduction to extinction of *JAK2V617F* gene).²²

Not mutagenic, is indicated for the treatment young people and pregnant women.¹⁵

Induction dose is 3 MU / day until remission is achieved followed by maintenance therapy with the lowest dose to maintain response. Side effects, acute and chronic (flu syndrome, myalgia, fatigue, depression, neurological disorders, autoimmune diseases, etc.), are numerous and reduce compliance. Pegylated interferon may be better tolerated, because weekly administration. It begins with 0.5mcg/kg / week, doubling the amount if not get response after 12 weeks, then continue with the lowest maintenance dose.

Anagrelide is another non cytostatic cytoreductive drug. It is an oral imidazoquinazoline with anti-cyclic

AMP phosphodiesterase activity affecting maturation of megakaryocyte[and causing reduced production of platelets. Thus, ANA is the only drug with selective mechanism of action and is effective for the treatment of all MPN thrombocytosis.^{6,25,27} The main indication is ET.^{6,25,27,23,25}

Anagrelide is also effective in cases resistant or intolerant to HU or IFN,^{6,24} which may be associated for the platelet-lowering effect of ANA and the effect on leukocytosis, erythrocytosis or splenomegaliei of the other drugs. Is indicated in all risk groups, but in the elderly is recommended prior cardiological assessment because early treatment with ANA can give palpitations, tachycardia and hypotension. Other side effects are headache, diarrhea, fluid retention, dizziness, insomnia. They are rare and attenuate to extinction during treatment. Induction dose of 0.5 mg / day and progressively increased to a maximum of 5 mg/day. For maintenance is used the lowest dosel necessary to maintain normal blood counts.

CEMPO (European Central Myeloproliferative Organiasation) recommends five risk factors (age> 65 years, thrombotic history, presence of *JAK2* V617F, acquired or inherited thrombophilia and cardiovascular risk factors), which divides patients into two risk groups: standard and increased. Depending on that, the patients receive appropriate treatment.²⁸

TREATMENT OF PRIMARY MYELOFIBROSIS

The main goal of therapy in PMF is prolongation of survival and even cure by allogeneic peripheral blood stem cell (alloSCT) in selected cases. If it is not possible to extend life, the main goal is palliative treatment of symptoms and quality of life.^{6,29} It is made in accordance with the five standard risk factors (shown in figure 4), which are evaluated according to International Prognostic Score System (IPSS)³⁰ for newly diagnosed patients. During disease progression, risk IPSS score is determined by dynamica IPSS adding cytogenetic evaluation and transfusion status.³¹

Figure 4: Risk factors for PMF according to IPSS

- Age> 65 years
- Hb <10 g / dl
- L> 25000/ μ L
- Constitutional sytoms
- Blasts > 1

Each symptom is numbered 1 point, marking the final amount four risk groups, with a specific survival (Figure 5).

Fig. 5: Risk factors and survival in PMF

No prognostic factors	Survival (months)	
● INCREASED RISK	≥ 3	27
● INTERMEDIATE RISK -	12	48
● INTERMEDIATE RISK - 2	1	95
● LOW RISK	0	135

Treatment of anemia. Medication for the treatment of anemia include erythropoiesis-stimulating agents (Eritropoietins), corticosteroids, androgens and danazol and immunomodulators. Treatment is initiated at hemoglobin levels below 10 to 11 g / dl. Eritropoietins are administered at a dose of 30000U x 3/week and Darbepoetin alfa at a dose of 300 mcg / week. Response rate is 40-50%, half of pcienți response lasting> 12 months, especially in cases where endogenous erythropoietin serum level is <125 U / L.^{32,33} Prednisone is administered at a dose of 0.5 -1 mg / kg / zi.^{6,29} As can be useful anabolic Testosterone enanthate at a dose of 400-600 mg / week or Fluoximesteron 10 mg x 2/day.³⁴ Danazol, a semisynthetic androgen, is administered at a dose of 600 mg / day, slowly falling to the lowest effective maintenance dose.³⁵ As immunomodulatory are used Thalidomide 50 mg / day with prednisone 15-30 mg / day^{36,37} or Lenalidomide 10 mg / day, particularly effective in cases with deletion (5) (Q31).³⁸ New immunomodulatory agents such as oral Pomalidomide (a second- generation of thalidomide analogue), alone or combined with prednisone, resulted in anemia response rates of up to 36%.³⁹

Splenomegaly, constitutional sytoms and hypercellularity phase are treated mainly with HU,^{40,41,42} which also controls symptomatic thrombocytosis or/and leukocytosis. Interferon is preferred in young patients.⁴³ In cases refractory to HU treatment can be done with alternative drugs such as Cladribine^{6,44} (5 mg/m² x 5 days month, 4 to 6 cycles), oral Melphalan^{6,45} (2.5 mg x 3/săpt) or busulfan⁶ (2 to 6 mg / day, with careful monitoring of blood counts). In addition, splenomegaly may be treated with radiation therapy at a dose of 0.1 - 0.5 Gy in 5 to 10 sessions that can relieve symptoms but duration of response is short of 3 to 6 months and the procedure is associated with a mortality rate of> 10%.⁴⁶ Splenectomy is indicated in portal hypertension (bleeding from esophageal varices, ascites), marked splenomegaly refractory to chemotherapy, painful and severe cachexia associated transfusion-dependent anemia.⁶ The procedure has a perioperative mortality of 5 to 10% and postoperative complications can reach 50% (local bleeding, abscess subfrenic, hepatomegaly quickly installed with extreme thrombocytosis thrombosis and leukocytosis with excess of blasts. Splenectomy candidate must have a

good performance status, platelet count below $400 \times 10^9/L$ because of postoperative thrombocytosis and no signs of disseminated intravascular coagulation.⁴⁷ Extramedullary nonhepatosplenic hematopoiesis is most commonly located in the thoracic spine. Other sites are lymph nodes, lungs, pleura, small intestine, peritoneum, urogenital tract and heart. Is treated with radiotherapy at a dose of 0.1 - 0.5 Gy in 5 to 10 fractions.⁶

Allogeneic peripheral blood stem cell is indicated in patients at high and intermediate risk under 60 years.^{48,49} It is the only potentially curative procedure but has a high mortality and morbidity. Treatment-related mortality at one year performed with standard-intensity conditioning alloSCT is 30% and overall survival is 50%. AlloSCT with reduced intensity conditioning has a median survival of 45% at 5 years with a similar incidence of treatment related mortality and relapse. Recent studies have shown that survival of patients eligible for transplant but did not receive TCSP Hello, namely those with high or intermediate risk, survival at 1 and 3 years ranged from 71-90% and 55-77%. Therefore candidates for transplant are those with an expected survival less than 5 years.

Treatment of blast-phase MNP. Blast-phase duration is 6 months and they are limited therapeutic options and outcomes. Palliative or experimental treatment is recommended. AlloSCT may be considered, but results are extremely poor.⁵⁰

For patients with JAK2 positive NMP, recent research studies **JAK2 inhibitor treatment** that improves constitutional signs, splenomegaly, pruritus and quality of life, especially in patients with PFM and PV and TE those with advanced disease refractory HU.⁵¹

REFERENCES

1. Dameshek W: Some speculations on the myeloproliferative syndromes. *Blood*. 1951 Apr; 6(4):372-375.
Vannucchi AM
2. Guglielmelli P, Tefferi A: Advances in understanding and management of myeloproliferative neoplasms. *CA Cancer J Clin* 59:171-191, 2009
Klco JM
3. Vij R, Kreisel FH, Hassan A, Frater JL: Molecular pathology of myeloproliferative neoplasms. *Am J Clin Pathol* 133(4):602-615, 2010
4. Swerdlow SH, Campo E, Harris NL, et al: WHO Classification of Tumours of Haematopoietic and Lymphoid Tissues. Lyon, France, IARC Press, 2008
5. Tefferi A, Vardiman JW: Classification and diagnosis of myeloproliferative neoplasms: the 2008 World Health Organization criteria and point-of-care diagnostic algorithms. *Leukemia*. 22(1):14-22, 2008
6. Barbui T, Barosi G, Birgegard G, Cervantes F, Finazzi G, Griesshammer M, Harrison C, Hasselbalch HC, Hehlmann R, Hoffman R, Kiladjian JJ, Kröger N, Mesa R, McMullin MF, Pardanani A, Passamonti F, Vannucchi AM, Reiter A, Silver RT, Verstovsek S, Tefferi A; European LeukemiaNet : Philadelphia-negative classical myeloproliferative neoplasms: critical concepts and management recommendations from European LeukemiaNet. *J Clin Oncol*. 29(6):761-70, 2011.
7. Wolanskyj AP, Schwager SM, McClure RF, Larson DR, Tefferi A: Essential thrombocythemia beyond the first decade: life expectancy, long-term complication rates, and prognostic factors. *Mayo Clin Proc* 81(2):159-166, 2006
8. Marchioli R, Finazzi G, Landolfi R et al: Vascular and neoplastic risk in a large cohort of patients with polycythemia vera. *J Clin Oncol*. 23(10):2224-32, 2005
9. Cortelazzo S, Viero P, Finazzi G et al: Incidence and risk factors for thrombotic complications in a historical cohort of 100 patients with essential thrombocythemia. *J Clin Oncol*. 8(3):556-562, 1990
10. Besses C, Cervantes F, Pereira A et al: Major vascular complications in essential thrombocythemia: a study of the predictive factors in a series of 148 patients. *Leukemia*. 13(2):150-154, 1999
11. Chim CS, Kwong YL, Lie AK et al: Long-term outcome of 231 patients with essential thrombocythemia: prognostic factors for thrombosis, bleeding, myelofibrosis, and leukemia. *Arch Intern Med*. 165(22):2651-8, 2005
12. Landolfi R, Marchioli R, Kutti J et al: Efficacy and safety of low-dose aspirin in polycythemia vera. *N Engl J Med*. 350(2):114-24, 2004
13. Michiels JJ, Berneman Z, Schroyens W et al: The

paradox of platelet activation and impaired function: platelet-von Willebrand factor interactions, and the etiology of thrombotic and hemorrhagic manifestations in essential thrombocythemia and polycythemia vera. *Semin Thromb Hemost.* 32(6):589-604, 2006

14. Budde U, van Genderen PJ: Acquired von Willebrand disease in patients with high platelet counts. *Semin Thromb Hemost.* 23(5):425-31, 1997.

15. Finazzi G, Barbui T: How I treat patients with polycythemia vera. *Blood.* 109(12):5104-11, 2007

16. Harrison CN, Campbell PJ, Buck G et al: Hydroxyurea compared with anagrelide in high-risk essential thrombocythemia. *N Engl J Med.* 353(1):33-45, 2005.

17. Finazzi G, Barbui T: Risk-adapted therapy in essential thrombocythemia and polycythemia vera. *Blood Rev.* 19(5):243-52, 2005

18. Kiladjian JJ, Rain JD, Bernard JF et al: Long-term incidence of hematological evolution in three French prospective studies of hydroxyurea and pipobroman in polycythemia vera and essential thrombocythemia. *Semin Thromb Hemost.* 32(4 Pt 2):417-21, 2006

19. Kiladjian JJ, Chevret S, Dosquet et al: Treatment of polycythemia vera with hydroxyurea and pipobroman: final results of a randomized trial initiated in 1980. *J Clin Oncol.* 29(29):3907-13, 2011.

20. Gilbert HS: Long term treatment of myeloproliferative disease with interferon-alpha-2b: feasibility and efficacy. *Cancer.* 83(6):1205-13, 1998

21. Silver R T: Long- term effects of the treatment of polycythemia vera with recombinant interferon alpha. *Cancer* 107:451-8, 2006

22. Kiladjian JJ, Cassinat B, Chevret S et al: Pegylated interferon-alpha-2a induces complete hematological and molecular responses with low toxicity in polycythemia vera. *Blood* 112:3065-72, 2008

23. Philip A. Beer, Wendy N. Erber, Peter J et al.: How I treat essential thrombocythemia. *Blood.* 117(5): 1472–1482, 2011

24. Besses C, Barosi G, Birgegard G et al: A unified definition of clinical resistance/intolerance to hydroxyurea in essential thrombocythemia: results of a consensus process by an international working group. *Leukemia.* 21(2):277-80, 2007

25. Gisslinger H, Gotic M, Holowiecki J, et al. Final results of the ANAHYDRET-Study: non-inferiority of anagrelide compared to hydroxyurea in newly diagnosed WHO-essential thrombocythemia patients [abstract]. *Blood.* 112:661, 2008

26. Beer PA, Green AR: Pathogenesis and management of essential thrombocythemia. *Hematology Am Soc Hematol Educ Program.* 2009:621-8, 2009

27. Silver RT: Anagrelide is effective in treating patients with hydroxyurea-resistant thrombocytosis in patients with chronic myeloid leukemia. *Leukemia.*

19(1):39-43, 2005.

28. Lechner D. Treatment guidelines in Essential Thrombocythemia-discussion on a first draft of CEMPO guidelines. Presentation at The International Hematology Expert Meeting. Hermagor, Jan 26-28, 2012

29. Tefferi A: How I treat myelofibrosis. *Blood.* 117:3494–3504, 2011

30. Cervantes F, Dupriez B, Pereira A, et al: New prognostic scoring system for primary myelofibrosis based on a study of the International Working Group for Myelofibrosis Research and Treatment. *Blood.* 113(13): 2895-901, 2009

31. Passamonti F, Cervantes F, Vannucchi AM et al: A dynamic prognostic model to predict survival in primary myelofibrosis: a study by the IWG-MRT (International Working Group for Myeloproliferative Neoplasms Research and Treatment). *Blood.* 115(9):1703-8, 2010.

32. Cervantes F, Alvarez-Larran A, Hernandez-Boluda et al: Erythropoietin treatment of the anaemia of myelofibrosis with myeloid metaplasia: results in 20 patients and review of the literature. *Br J Haematol.* 127(4):399-403, 2004

33. Huang J, Tefferi A : Erythropoiesis stimulating agents have limited therapeutic activity in transfusion-dependent patients with primary myelofibrosis regardless of serum erythropoietin level. *Eur J Haematol.* 83(2):154-5, 2009

34. Shimoda K, Shide K, Kamezaki K et al: the effect of anabolic steroids on anemia in myelofibrosis with myeloid metaplasia: Retrospective analysis of 39 patients in Japan. *Int J Hematol* 85:338-343, 2007

35. Cervantes F, Alvarez-Hernandez A, Domingo A et al: Efficacy and tolerability of Danazol as a treatment for the anemia of in myelofibrosis with myeloid metaplasia. *Br J Haematol.* 129: 771-775, 2005

36. Mesa RA, Steensma DP, Pardanani A et al: A phase II trial of combination low-dose thalidomide and prednisone for the treatment of myelofibrosis with myeloid metaplasia. *Blood.* 101:2534-2541, 2003

37. Weinkove R, Reilly J T, McMullin M F et al: Low-dose thalidomide in myelofibrosis. *Haematologica.* 93(7):1100-1, 2008

38. Quintás-Cardama A, Kantarjian H, Manshouri T et al: Lenalidomide plus prednisone results in durable clinical, histopathologic, and molecular responses in patients with myelofibrosis. *J Clin Oncol.* 27(28):4760-6, 2009

39. Tefferi A, Verstovsek S, Barosi G et al: Pomalidomide is active in the treatment of anemia associated with myelofibrosis. *J Clin Oncol.* 27(27):4563-9, 2009

40. Martinez-Trillos A, Gaya A, Maffioli M et al: Efficacy and tolerability of hydroxyurea in the

treatment of the hyperproliferative manifestations of myelofibrosis: results in 40 patients. *Ann Hematol.* 89(12):1233-7, 2010

41. F Cervantes: How I treat splenomegaly in myelofibrosis. *Blood Cancer J.* 1(10): e37, 2011

Tefferi A

42. , Barbui T: bcr/abl-negative, classic myeloproliferative disorders: diagnosis and treatment. *Mayo Clin Proc.* 80(9):1220-32, 2005

43. Ianotto J C, Kiladjian J J, Demory J L et al: PEG-IFN-alpha-2a therapy in patients with myelofibrosis: A study of the French Groupe d'etudes des Myelofibroses (GEM) and France Intergroupedes Syndromes Myéoprolifératifs (FIM). *Br J Haematol* 146:223-225, 2009

44. Faoro L N, Tefferi A, Mesa R A et al: Long-term analysis of the palliative benefit of 2-chlorodeoxyadenosine for myelofibrosis with myeloid metaplasia. *Eur J Haematol.* 74(2):117-20, 2005

45. Chee L, Kalnins R, Turner P: Low dose melphalan in the treatment of myelofibrosis: a single centre experience. *Leuk Lymphoma.* 47(7):1409-12, 2006

46. Elliott MA, Tefferi A Splenic irradiation in myelofibrosis with myeloid metaplasia: a review. *Blood Rev.* 13(3):163-70, 1999

47. Mesa RA, Nagorney DS, Schwager S et al: Palliative goals, patient selection, and perioperative platelet management: outcomes and lessons from 3 decades of splenectomy for myelofibrosis with myeloid metaplasia at the Mayo Clinic. *Cancer.* 107(2):361-70, 2006

48. Samuelson S, Sandmaier BM, Heslop HE et al: Allogeneic haematopoietic cell transplantation for myelofibrosis in 30 patients 60-78 years of age). *Br J Haematol.* 153(1):76-82, 2011

49. Robin M, Tabrizi R, Mohty M et al: Allogeneic haematopoietic stem cell transplantation for myelofibrosis: a report of the Société Française de Greffe de Moelle et de Thérapie Cellulaire (SFGM-TC). *Br J Haematol.* 152(3):331-339, 2011

50. Mesa RA, Li CY, Ketterling RP, Schroeder GS et al: Leukemic transformation in myelofibrosis with myeloid metaplasia: a single-institution experience with 91 cases. *Blood.* 105(3):973-7, 2005

51. Verstovsek S, Kantarjian H, Mesa RA et al: Safety and efficacy of INCB018424, a JAK1 and JAK2 inhibitor, in myelofibrosis. *N Engl J Med.* 363:1117-27, 2010